CLOSED CENTERPLUG

VALVE SECTION

1it. Parc
¥o.  Qer. M,
[ 2 7585018
1 1 254009
3 3 2154006
4 6 255002
) 3 25L0186
6 1 185058
1 I %[0%02
8 L L90946]
b 3 .91785%
0] I «arz9
1 A 233095
12 i «914%0
13 1 155185
1s 1 _ 01009
13 t .. &k10%:0
16 t 135148
17 t L0127}
18 t 155062
1y L 255040
Fail 2 05393
1l 1 25%041
2 1 406684
1 12 400905
2 12 L0160}
25 6 25501%
14 6 155014
b3 & 25:000
8 1t 25%01)
29 [ 410312

@%MMM%

("\

3‘7 |5
@’NQ——“\

¢ O5

Descripcion

#10 5.A.E. Plug Assemhly
Ouclet Manifold Sectiun Wich 710
Vailve Section Wicth /8 Openings
Female Spool End

[nlec Manifold Sectlon Wich /IO
Relte{ Valve Cartridge

Snap Ring

Zack=up/Ring

Sprlng

Seac O'Ring

PoppecC

Spetng

Spring Seac

Jam Nue

Adjuscment Screv

Cartridge Body

Spring Seac 0'Ring

Carcridge Bady

Seac

Carcrtdge Body Q'Ring

Plscan

0'Ring

Lockwasher

Screwv

Spocl End

Spacer

Caver

Spring Recatlner

Spring

= {ive

RACINE

Ddo e

TIEROD

==V

SIX S=CTICY YALVE

Il

So.

o]
u
1
11
1&
15
b L] L
7
18
19
«Q
3}
&2
(3
&
45
L]
(¥4
48

F

A OO D DA

&9
0
3t
31
56
33
36

bL}
37

P o == b P By e s e

HOTE:

Torque tie rod auts
160Ins (I}-in {18.1 NNm)

Parc
da.

406660
490973
405688
15304%
£0519]
155099
£90108
403893
01248
406127
155021
L1320
L03688
235020
185011
501033
00908
253162
981122

136282
153187
153258
235105
L01072
103580
LO2964
2156133
410340
01012

Descripcfon

0'Ring

Back-up Ring

0*ttag

Pover Beyond Sleeve
O'llng

18 Plug

0"Ring

0"Ring

0"1ing

O°Riag

Load Check Plston
Spriag

0°Ring

Plug

Load Check Assembly
Tie Zod Huc

Tie Zod Lockwasher
Tte Rod

Booa Sectlon W/Float Posiclon

Talve Bady

Speel, Floac
Spring Recalner
Spool End, Floac
Bail, Decent
Spring, Decenc
Screw, Allen Head
Lover Encension
Screw, Allen Head
Bug

BCY 12823

INTERNAL LOCKWASHE?

Dippexr Cylinder 2-1/2" x 14"

L. - PART

NOo. QTY. NO. DESCRIPTION

8= 2 SCY1070 BACK-UP RINGS

g L SCY1024 O'RING

11 1 SCY1036 LOCEWIRE

12* 1 SCY1025 ROD SEAlL

13* 1 SCY1027 ROD WIPER

14 1 SCY10709 ROD ASSEMBLY
1 SCY1030

SEAL KIT

BCY 12687 Stabilizex Cylinder 2" x 10"

INTERNAL LOCKWASHER

ILL. PART
NO. OTY. NQ. DESCRIPTION
1 1 SCY12826 BARREL ASSEMBLY
2 1 SBT1017  CAPSCREW, 7/8"
3e 1 SCY1018 DYNA SEAL, 7/8"
4 1 SCY1020  PISTON
§* 1 SCY1018  PISTON SEAL
e 1 SWS245
1 1 SCY1023  CYLINDER HEAD
ILL. PART
NO. QTY. NO. ~ ~DESCRIPTION
L 1 SCY12710 BARREL ASSEMBLY
1 SBT1017  CAPSCREW, 7/8"
g 1 SCY1018  DYNA SEAL, 7/8"
4 1 SCY1020  PISTON
3e i SCY1019  PISTON SEAL
e 1 SWS245
7 1 SCY1023  CYLINDER HEAD

oL. - PART
NQ. QOTY. NO.

g* 2 SCYL070
g* 1 SCYl024
11= 1  SCYL036
12= 1 . SCYL0%5
13 1 SCYL027
14 1 SCYl12711

1 sCYLodo

DESCRIPTION

BACK-UP RINGS
O'RING
LOCKWIRE

ROD SEAL

ROD WIPER
ROD ASSEMBLY
SEAL KIT



L - S

Vanluvige

131 0—-181%

v

COILANTIT I ed L,

/

)
-]

INSTALL Conrgor Vave Booy 10100 OF Consoce (36oLrs)

/
LI StoTTED HOLES ForHORISONTAL ADJUSTHENTS

ISLOTTEDS For VERTICAL ADJUSTHIENT

HNM TN OO O -y

~J
= b
5 2
Q Q
BCY 126884 BOONM Cylinder 23" x 20" , W }L’i Ef
4 o 2 Q
h : , * 2 a ! =
WLl PART L. ° DPART N :;‘a, z\ =0 35
No. 9T NO. DESCRIPTION NO. OTY NO. DESCRIPTION g o m2 9\ \Li
1 SCY12706 BARREL ASSEMBLY g* 2 SCY1070 BACK-UP RINGS : 3*E ZEd \ Q
2 1 SBT1017 CAPSCREW, 7/8" g= 1 SCY1024 Q'RING = [ s aglt. 83 ;
3= 1 SCY1018 DYNA SEAL, 7/8" 11+ 1 SCY1038 LOCKWIRE N 2 E57:233.a
4 1 SCY1020  PISTON 12= 1, SCY1025 ROD SEAL > () S wmBx2y7ZE
§* 1 SCY1018  PISTON SEAL 13+% 1 SCY1027 ROD WIPER | § ShEEadlise
6% 1 SWS245 INTERNAL LOCKWASHER 14 L SCY12707  ROD ASSEMBLY < 1 ; 3 288358555
1 SCY1023  CYLINDER HEAD 1 SCY1030 SEAL KIT N o i s o ;
e () & ZZciosoas
1 d AmmmneADS
I g}
'f\r' ] £ T TN M= Mg
Jron \ by
7 A ; :
& ¥ 3
Z
e s
™ 2
0 E //;
= Q
= E A
: 2
3, «
=2 3
; = x SE=
D 2 SEE
“2E5%. 533
! = :3%4 gy -
. g 3,.353z£3858>
; 8 33333853343, @-
D5 2EEEx3Eaza23 O
g EvS3a=Rdep g
BCY 12688 Buclket Cylinder 2i" x 14" 4 3¥35%5533888¢%
51 PART . 3 Ml & i DBRT e Aot gy § 33323.3znz2e2
vO. QTY. NO. DESCRIPTION NO. QTY. NO. DESCRIPTION 5 o NN8ID85%%38a:%
: Z2 ANnbenuaunas
1 1 SCY12764 BARREL ASSEMBLY g= 2 SCY1070 BACK-UP RINGS S EZZ5EsggEses
2 1 SBTL017 CAPSCREW, 7/8" g= 1 SCY1024 O'RING
- 1 SCY1018 DYNA SEAL, 7/8" - 11= 1 SCY1038 LOCKWIRE il )
4 L SCY1020  PISTON 1z* 1 SCY1025 ROD SEAL y B o i s foios
1 SCY1018  PISTON SEaAL 13" 1 SCY1027  ROD WIPER i
5= 1 515245 INTERNAL LOCKWASHER 14 1 SCY12703 ROD ASSEMBLY |
7 1 SC¥1023  CYLINDER HEAD ! SCY1030 SEAL KIT ‘

ILL Mo,



i

)
LD aym

1O))
0&)

RS

)

D

EGN])

[l

O M = =N

(=
BART NQ, DESCRIPTION
SFT10146 g508x6x8 Straight Thread O-Ring Connector Ié?
SFT110CEs 8538x8x10 Straight Thread Q-Ring $0° Eibow
2532048 Power Beyand Siesve
SFT1007¢ 8508x8x10 Siraight Threzd Q-Aing Cannecter

This Hose Must be supplied by Dealer, Varies with Tractor Models

INTERNAL LOCXWASZEER

8J7
I PART ;
NQ. TY " NO. DESCRIPTION
L 1 sSCY1083 BARREL ASSEMBLY
2 1 SBT1017 CAPSCREW, T7/8"
3~ 1 sSCY1i018 DYNA SZAT, T/8"
4 1 SCY1020 PISTON
5" 1 sCY1oisg PISTON SEAL
6= 1 SWS243
7 1 SCY1023 CYLINDEZR =ZaD

BART
NO. DESCRIZTION

2 SCYL1070 BACK-UP RINGS
1 SCY1024 O'RING
1 SCY1038 LOCKWIRE
1 SCTY1025 ROD SEAL
1 SCY1027 ROD WIPZEZ
1 SCY1082 ROD ASSE=IBLY
1 SCY1030 SEAL XIT



ER

winGg CYLIND

&

Z
3
1
)

VAND

[

Pl ]

LE

(77his vz
ONILNIOLJIOHN DG §/-6

tTinos

b =

@

2 1SA Hoses

it

DESCRIPTION

NO.

QTY PART

1T,

Panel? or: gﬁ;ﬁj&f‘;‘?j

fis

ructisghes.

|

[

asicl]

Lo

S

-6JFS-6JES

863B x 6 Elbow

-8JM-6JFS
-8JES-6JFS

-6JFS-6JF
1

- e B e B
- =2 a8 = =

Hose 6P-115"-6JFS-8JFS
Hose 4P-119"-6JM-8JFS
RH Manifold Cushion aygs
Swing Cylinder

Hose 4P-102"-6JFS-6JFS
Eose 6P-85"-6JFS-84JFS
LH Manifold Cushion we
853B x 6 Elbow

Hose 6P-30"-8-BJFS
Hose 4P-16Y-8JFS-6GJES

Hosa 4P-42

1
6

SHQO12702
SHO1

SHO12554
SHO12688
2012700

01053
2703

SHO11014
S

SHO11123
SHO1270
SHO12235
SHO12857
SFT 308
SFT 313
SFT 314
BCY 302
SFT 312

SH

MM H AN H NN A -y

m -

‘
NCDEFGWJKLMIESA.E

————— e

'a3sn si LM InvyS AT}V Y
0
M SHOLOVHL NO LNNnow 1ON OQ
H SM3Y0SdVYD WinrL ¥no4 1svan
MVHA YOLOVYL ¥D3HD ‘NOILLNVD

-3LON

L 1708 HOHONY 404 310H YHIX3 NY

OW ON "318ISS0Od SY ¥vd sV aavmy
o4
J3NOW 39 1SN | # W3 13XMOVvHE ¥vamvaa

pnelwelows:e.




e S g L o NI TESNN W e e ——

B i i PR

KEITT.EY RISABACKIHOE PARTS T.IST

@ SAFZTY LOCKING
BarfFARSIDE

G i: @ i
SWING AsSseM DAL @U@ '
oI QTY PART NQ. DESCRIPTION ILL GTY PART NQ. DESCRIPTION
1 1 BMF12876 Main Frame Weid Assy B1S 25 &4 SNT 2031 3/8" Nut
2 1 BMF12677 Swing Mast Weld Assy 26 1 SBT 2050 1/2" x 3i" Bolt
3 1 BMF12819 Boom Weld Assy 27 1 SNT 2060 - 1/2" Locknut
4 1 BMFlaBad Dipper Stick Assy 28 2 SBT 2021 3/8" x 3/4" Bolt
3 1 BMF12680 Boom Lock 29 . 2 SWS 2033 3/8" Lockwasher
6 2 EBMF11608 Stabilizer Arm (Standard) 30 1 SB3T 316 5/16™ x 1i" Bolt
S 2 BMF12681 Stabilizer Arm (Pickup Model) 31 4 S3T10502 Self Tapping Screw
7 2 BMF1is6i0 Stabilizer Pad (standard) 32 2 SCL10o8s2 Hose Hold Down Clamp
7 2 BMF12682 Stabilizer Pad (Pickup Model) a3 1 SPN11638% 174" Lynch Pin
8 . 3 SFT10950 Bushing, 11" x 17 34 2 SPN 141 T/16" Lynech Pin
g 14 SFT10986 Bushing, 1" x 1" 35 4 SPNI10463 Pin, 1" x 5-3/4" Swing Cyl. Base,
10 1 BMS12510 Seat Dipper Cyl. Rod, Bucket Cyl. Base
‘11 1 BMS125883 Seat Base 36 2 SPN126390 Pin, 1" x §-3/8" Swing Cyl. Rod
12 1 BCYl2684 BOOM Cylinder 37 2 SPN12891 Pin, 14" x 51" Swing Pivet
i3 1 BCYl2%a3 DIPPER Cyiinder 28 1 SPN12822 Pin, 1i" x 8-1/8" Boom Pivot
14 1 BCYl128u6 BUCKET Crylinder 29 1 SPN12893 Pin, 1" x 7-1/8" Beom Cyl. Rod
1S 2 BCY12687 STABILIZER Cylinder 40 6 SPN10520 Pin, 1" x 63" Boom Cyl. Base,
ig 2 BCY 302 SWING Cyiinder il Dipper Cyl. Base, Stabilizer
17 1 BMF12688 Buckset Link 41 1 SPN12e8%4 Pin, 1i7 x 7-3/8" Dipper Pivot
18 2 BMF12688 Cylinder Link . 42 2 SPN12685 Pin, 17 x T-1/16" Bucket Cyl. Rod.
19 BBEK~--— Bucket, 57,12715"7,18" Bucker Linkage
20 BBK 168 Replaceable Tooth POINT 43 1 SPN12596 Pin, 1" x 1-1/8" Bucket Link
20 BBK 167 Bucket Tooth SHANK 44 1 SPN 130 Din,1i" x8-1/8" Bucket Pivot
20 BBK 192 Bucker Tooth,SEANK and POINT 43 2  SPN11603 Pin, 3/4" x 44", Stabilizer Cyl. Rod
21 B SPN10530 Roll Pin, 5/16" x 2" 46 2 SPN10027 Pin, 3/4" x 53", Stabilizer Pad |
22 14 SBT10795 §/16" x 2" Bolt Ni 2  SPN10433 Pin, 7/8" x 4-3/8" Eitch '
23 14 SNT12434 5/18" Locknut 47 2  §wWS10232 Washer, 1-1/4" I.D.
24 4 SBT12437 -  3/8" x 24" Bolt 48 1 BMS12697 Valve Cover , !
NI 4 SPN1257T3 Pins, 3/4" x 24", Drawbar '

(O \=

o.
O

"~ Eimmine TRl BT

o

: Peap BekT. HusTBel1ovED C)
FaswarD A5 FARAS PosSIBLE,

D, -
DepenDING ONMODEL BRXT: MAY BE REVERSE
0g DRILLING ExTRA HOLE I DRALIBAR FOR ANCHIR A
@ i‘&

) €7 = Eioafs
Cney Baocrs N= / @
T0 DRALIBAA. 10
Pear MNTEDETAIL.
Viewen f2ort FEONT
KETLEY B1S5 BACKHOE STABILIZER MOUNT KIT
PARTS LIST
oI OTY PART NO. DESCRIPTION
1 9  BMS12T12 Lo&gﬁit m%?sm HITCHES
BMS12713 TO
% i S;’NIZETS Pin 3/4" x 23" W/washer
4 4  SBT1ZT16 U-Bolt, 5/8" x 24" x 2-3/4
5 10  SNT 2088 5/8" Nuts ,
g 10  SWS 2088 i /8 ;‘..olc::_kwai?::f
4 SPN1163% ynch Pin, 4
g 1 BMLS].2714 TRACTOR %ECH ASSY.
BMS12715 CLARMP PLA
1?3 é " SBT10486 Bolt, 3/4" x 33" All Threads.
11 9  SNT10584 3/4" Jam Nut
12 1  SBT10263 3/4" x 33" Bolt
13 2  SBT 2074 5/8" x 4" Bolt
14 4  SWS 2089 5/87 Flatwasher
15 1. SNT 2102 /4" Nut
1 Sws 2103 3/4" Lockwasher

B
m

TA



Feor PeTueN
ForT ONCONTROL

RetoveHose Guarp
DRILL 9-FBHoLES TO
/TouNT RESERVOIR TO
COUNCIL.

(OH’ ":‘f-" ’
D
”PE‘SEPVO!"E’

Geneear AesanCereENT

@O@‘

To PeeSSURE
Paer ON CONTROL

B-15 HYDRAULIC PUMP SYSTEM INSTRUCTIONS

A. Starting with the reservoir oil tank install on suctivn side of the reservoir in the following sequence: (#2) suction screen. (#3)
1" 90 degree strect el, {#4) 17 to 3/4" reducer bushing, (#5) machined 3/4” x 4" nipple. Then install on return side of reservoir
in the fullowing scquence: (#6) 1/2" sireet el, (#7) 172" M.PT. 1o 3/8" F.P.T. swivel.

B. Remove backhoe hose guard (#8) and drill four 3/8" holes through 1/4” hose guard holes. Install the tank to the front side
of the backhoe control counsel with lour 5/16” x 17 capscrews, nuts and lockwashers.

C. Install the (#9) pump torgue bar to (#13) the pump as shown with the suction inlet in the position as shown. Install on the
suction side of pump in the fullowing sequence: (#10) [-1/4” O-ring to 1" adaptor fitting, (#4) 1° 1o 3/47 reducer bushing, (¥1 1)
3/4" streel cl, (#5) machined 3747 x 4™ nipple. Install on the pressure side of pump in the following sequence: (¥ 12) 17 O-ring
to 1,27 M.PT., (#6) 172" strcet cl, (#7) 1/2° M.P.T. to 3/8” E.ET. swivel. Install (#14) PT.0. pump coupler to pump using 1/4”
square key. Tighten scl screws on coupler.

D. Back the tractor as close as pussible 1o backhoe. Cunnect (#15) third paint link [rom tractor to backhoe using (#16) the third
puint pin. Conneet pump o tractor PT.0.

E. Conncet (#17) SU” suction hose from reservoir t pump using (#18) hosc clamips. Connect (#19) hose from rturn side of
valve to reservair. Conncet (#20) [rom pressure purt of pump 1o valve inlet pressure porl.

F. With hydraulic pump in operation use stabilizers, havm and dipper stick to raise backhoe to dJesired recontmended operating
height of 127 o 147 (0 luwer [rame cruss tuhe.

% 2

Gi. Cunncct (#21 and #22) drawbar bracing to drawbar mount according to the drawing.

«KELLEY NMANUEACTURING CORPORATION

61501 DNEMEN HIGHWAY

MISUAWAKA, INDIANA 46544.9724 « Talephono: (219) 255-4748

- FAX (219) 255-G817



